



江苏中纺联检验技术服务有限公司 United Testing Services (Jiangsu) Co., Ltd.

Verification Website: www.fcl-sz.org.cn **Test Report** Verification Code: 3542431237

Report No.: ZFLJ0856690 Page 1 of 3



Applicant Name :PW. GRANT

Sample Description :One piece of white composite fabric

Sample Quantity :1m* Full width

-Information Provided by Applicant

Style Name : 202402-06

Fabric No. : 16A-P-116-52-9 SOFTSHELL

Basis of Judgment: N/A

Test(s) Performed

- Selected test(s) as requested by applicants. For details, refer to attached page(s).

- Sample Receiving Date 2024-09-13

- Testing Performing Period 2024-09-13~2024-09-25

Signed for and on behalf of United ing Services (Jiangsu) Co., Ltd.

Approved by: 2024-09-25







江苏中纺联检验技术服务有限公司 United Testing Services (Jiangsu) Co.,Ltd.

Test Report	Verification Website: www.fcl-sz.org.cn Verification Code: 3542431237	
Report No.: ZFLJ0856690	Page 2 of 3	

== Test Result ==

1. Determination of Odors

Test method: GB 18401-2010 Section 6.7.

Test Result Requirement Judgment

No Odor

*2. Halogen content

Note:

Test method: EN 14582:2016. Unit: <mg/kg>

Test Result Requirement **Judgment**

Fluorine N.D.

Remark: 1. Method detection limit: 50mg/kg.

2. N.D.=Not Detectable, Less than the Limit of detection.

"--"denoted no requirement or no judgment is applicable to the test items.

The test results and the conformity judgment of this report have not taken the uncertainty of the test results into account.

"*" The applied standard for the test method above is beyond the approved scope of CNAS for our testing center, the test was subcontracted to EMTEK(Suzhou) Co., Ltd.









江苏中纺联检验技术服务有限公司 United Testing Services (Jiangsu) Co.,Ltd.

Test Report	Verification Website: www.fcl-sz.org.cn Verification Code: 3542431237	
Report No.: ZFLJ0856690	Page 3 of 3	



Sample photos or stickers



End of Report =====



Tel: +86 512 63081315/63081937

Postcode: 215228